Cagrilintide
DOSING GUIDE

The chart below shows various dosing options coupled with the amount (in mg) and frequency
for each dose. Dosing should be determined by the physician on an individual patient basis.

Reconstitution Instructions for our 10mg vial
Add 2mL bacteriostatic water » 0.05mg/unit concentration

Dose Amount Units
Starting 300mcg 6 Units
Ramp-Up 3mg 60 Units
Maintenance 4.5mg 90 Units
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Suggested Dose Administration Dose Frequency
300mcg - 4.5mg Method Once per week
(6 to 90 units) Subcutaneous
Peptide Class Primary Benefit Notes
Amylin-analog Appetite control, weight Can be added to GLP to
loss, and metabolic

reduce that dosage
support

DISCLAIMER: This dosing chart serves to provide general dosing guidelines reflecting generally accepted practices
at the time of publication. It is not designed to substitute for the individual advice and decision-making provided
by a licensed physician. Individual patient factors will influence optimal dosing and should be considered.



